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RECOGNITION CERTIFICATE
OF TESTING LABORATORY

Hacrocuf,M yAocroBepsercfl , rrro

This is to certify that

APXAHTEII6CKAU OrLilANr "CYIOPEMOH'THbrA 3ABOI "KPACHA' Ky3HrLrlA"
oAo "UEHTPA CWOPEMOHTA "3BEiIOqru"

Poccus, 163020, z.Apxarzetox, ytr. Kpaotofinomcxa$ d. l.
ARIGIANG.EISK BRANCII "SHIP REPAIR YARD "IQASNA Y A KUZNICA"

JSC dHIPREPAIR CE,MTRE'ZWOZDOCHKA"
1, Krosnoflotskoya str., Arlclutgelsh 163020, Russia.

[IMeeT TexH[qecKylo KOM[eTeHUI{}o B COOTBeTCTBEu C Tpe6oBaHtrcME Pocc[ficKoro Mopc(oro perrrcTpa
cy.uoxoAcTBa B oTHoIrIeHr{u [poBe.qerrr{f ncrrbrTaHr{fi B o6nacTr,r uprr3HaH[f,, yr(a3aHHofi B flpI{noxeHHI]I.
is technically competent under the requirements of Russian Maritime Register of Shipping to carry out testing in the field in
which it is reognized as detailed in the Annex.

Cmaxdapmu u nopilamuoflbte doryuetmo6 yKasaflflbte s nacnoptne fladopanopuu,
Ilpaeuna PC.

Standards and noflnative documents llsted in the Passport of laboratorrl RS Rules.

14.02213.190 05.02.2014Arr ocsureremcrsosaHr,rs Ns
Survey Report No.

IIpII ycnoBr,ru [o.qTBepxAeHr{r qepe3 Kax,rlbre
subject to confirmation each

OT

of

Hacrognlee Cangerelrcrno geficrnzreJrbHo .uo
The present Certificate is valid until

05.02.2019

uecaqa(en).
month(s).

Hacrorulee Cnr.tgererrcrBo o [prr3HaHr{r{ Teprer clrny B cnyqarx, ycraHoBneHrlrrx a flpannnax
TexHI'ItIecKoro ua6rnogen[s 3a locrpoftxofi cy,[or I{ rr3roroBJreHlreM Marepr{aJroB r{ uz1ewfii An, cyAoB.

This Recognition Certificate becomes invalid in cases stipulated in Rules for the Technical Supervision during
Construction of Ships and Manufacture of Shipboard Materials and Products.

.(ara nrrgavu
Date of issue 05.02.2014

Ns 14.70007.190

Poccloicrrd uopcxoft perilcrp cy - Eamparcos lI.A. / L. Batrakov
Russian Maritime Register of
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Recognition Certificate of Testing Laboratory No.

fIPI,IJIOXEHI,IE I / 2
ANNEX 1x Qopnre 7.1.4.31

\ to 7 .1.4.3)

14.70007.190

lLA. / L. BatrakovPoccwicrcni uopcrcofi pemcry
Russian Maritime Register of

Hauuenonanrle Hcnurruraaevofi nporyxqfiH
Name of tested product

Ko.6r, silAbr ucnuranufi x onpeAenceMbre xapaKTepHcrr,rxx
Codes, test types and determined characteriitics thereby

CYIOBbIE KOHCTPYKUI/IA a LETAIIa
MEruHA 7MOB, CBAPH6IE IIIBbI,
KOTIIbI, COCyilbI IIOil 4ABLIEHAEM,
TPEEH6IE BILHT6I, NACTOBOII IIPOKAT,
TPWbI META]IilUqECKAE
SHIP S STRUCTURES AND MACHINERTPARTS.
W ELDS, BOIIERS, PR-ESS URE YESSEIS,

PROPELLERS, PIA TE$ STEEL PIPES

METAIIII6I U UX CilIIABbI
(oT IIABKIL, ITOKOBKII, ilp O BO ]IOKA,

ilETArrA METHm7MOB)
METALS AND THEIR ALLOYS
(FORGINGS, CAST/NG$ WIRE,

MACHINERYPARTS)

Kod / Code 21001700

H EP A 3 P WII AIO UI/IE A C II6IT AHUfl
NON-DESTRUCTIVE TESTS

7. Busyanotoril xotmpono

Vbual Testing

2. K an u tnp flb tit Kofltnp o flb

Liqu id P en etr ant T est in g
3. MaetumonopoutKo sbtil Koflmpoflb

M agnetic Particle T esting

4 . Ynampa36yKo6oil Koflmpoflb.

Affasonic examination.

5 Ynompas 6yKo safr tnoflulurtoweffipufl:

- 3 Aril ep m o flt4uflb t u 3 o flflquoilfl o e o

nonpuffiuflmpy6;
- 3 arilep tno ru4uwb, fl aKot(P acoqto? o noKPbnnufl .

Afuasonic thickness measurements:

- measuretnent of thickness of
an insulating cover of pipes;

- tneasuretnent of thickness of
a paint coyer.

6. Axycmuxo- otttuccuoxuotil xotmpono
Acoustic emksion testing

Kod / Code 21001500

MEruHIITIECKAE A3 MEPEHNfl U ACTI6IT AHMfl
MECHANICAL MEASUREMENTS AND TESTS

1. Itlsmepenue ffiBepdocmu no memody Bputennr HB;
Poxeenna HRC; Buxxepca HV; IIu6a HL

1. Hardness rneasuretnents accordingto Brinell HB;
Rockwell HRC; Vickers HV; Leeb HL

PC 7.r.4.3

( ilav.n'r.ur., HHHTII-tanbr )\ name ,,
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ANNEX c o"o'i"';1.X.1)

14.70007.190x Cnr.rgerelrcrBy o [pr{3HaHr{r{ ficflbrrareJrr,Hoft,ra6oparopur.r Ne
to Recognition Certificate ol Testing Laboratory No

Pocoricrrfi uopcxofr pemcrp cy
Russian Maritime Register of Shipping

nut A.f. / A. Papin

HalrlrrenosaHfi e ucnursrnaevoi npoAyKulru
Name of tested product

Ko1sr. augul ucnr,rranr,rfi rr onpeAenreMbrc xapa(Tepucrnxr.r
Codcs. test typcs and dctcrmined charactcristics thercby

Ceapnorc coedufleflufr Metnaflilu4ecKux Kofl cmpyK-

r1uit.

Welded joints of metal structures.

M em annuwecKue ilamep uaflbt.

Metals.

2 1 00 1 5 00 Mexaflu,recKue us^4ep eflufl u ucnbttna-

HUfl:

- onpedefleHue cfiiannuqecKo zo conpomusneflufl

,ilaffi ep u afl a nP u p acfi fiff efl ufr ;
- ucnumaflue Ha cmamu4ecxuil uszu6;

21001500 Mechanical test and measurement :

- definition of the static resistance of the

material in tension;

- static bend test;

PC 7.1.4.3

1 $alr.u;rur.. xHu[nanbl \
\ name )
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